ATAWISSY LANO0S

(SATIAS ASY)
a
LTSSV INIXId ATIDS ILISSOAD

TANYd "TOYLINOD

NIORASSY ATIOS
Q@34 TV)LLYAA

ATANISSY ATANICS

ATANISSY NN'I0D

ATANISSY

TIIHRANYH TVYNIQOLIONOT

ATANISSY SV

ATANISSY d'IAAVS

ATANISSY HIdVL

SI¥Vd NIVW ANIHOVH ‘T
ISTT SLdvd "II

20



21

2. SADDLE ASSEMBLY
(BELT TYPE)

LONGITUDINAL

HANDWHEEL
ASSEMBLY



SADDLE ASSEMBLY(BELT TYPE)

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-010A Saddle 1

9 I&c;r;g;glxginal Handwheel 1set
3 NB618-06-12 Dust proof bar(Rear) 1

4 NB618-06-11 Dust proof bar(Front) 1

9 Toonsetsaion Assembly | lset
6 M4x0. 7TPx8L Flat head screw 2

7 M6x1. 0Px8L Cross round head screw| 4

8 NB618-06-07 Dust proof plate 2

9 6. 5x13x1 Washer 4
10 M5x0. 8Px20L Inner hexagonal screw 7
11 618-01-027 Cmssfe*gguig‘;‘;ing bar | 4
12 |618-01-028 Crossfeed tocking ber | ]
13 618-01-024 g’;ig;;“g;ggl travel 1
14 M8x1. 25Px20L Inner hexagonal screw 92
15 618-01-022 %g;ig;;“g}ggi travel 1
16w el
17 618-01-021 Plastic round ball 1
18 [618-01-025 Pin 1
19 [618-01-026 Pipe 1
20 |We el
21 618-01-011 Handwheel handle 1
22 M5x0. 8Px20L Inner hexagonal screw 3

22




(QSV~VT SIIYIS OITNVIAAH)
ATANASSY A'TAavs "¢

ATINISSY
TIIHAANVH
TYNIANLIONOT

23



SADDLE ASSEMBLY(HYDRAULIC SERIES 1A~ASD)

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-010A Saddle 1
9 I&c;rslgiglxginal Handwheel 1set
3 NB618-06-12 Dust proof bar(Rear) 1
6 M4x0. 7TPx8L Flat head screw 2
8 NB618-06-07 Dust proof plate 2
9 6. 5x13x1 Washer 4
10 M5x0. 8Px20L Inner hexagonal screw 7
11 |618-01-027 Cross e ey T o | ]
12 |618-01-028 Crossfee wocsing bar |
19  |618-01-026 Pipe 1
20 |z e ot 2
21 618-01-011 Handwheel handle 1
22 M5x0. 8Px20L Inner hexagonal screw 3
23 618401100 Cylinder fixing block 2
24 R1-25x560A Cylinder set 1
25 M5x0. 8Px90L Inner hexagonal screw 4
26 618-01-047 Switch fixing seat 1
97 TL-B5NEL gs?%égudmal proximity| g
28 M5x0. 8Px15L Inner hexagonal screw 92
29 5x10x1 Washer 9
30 M3x0. 5Px25L Cross round head screw| 4
31 M3x0. 5Px6Wx2. 5H Nut 4

24




ATANISSY
TITHAANVH "TYNIAQLIONOT €

25



LONGITUDINAL HANDWHEEL ASSEMBLY

NO. | DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 NB618-06-05 Transmission shaft 1
2 6903ZZ(17x30x7) Bearing 2
3 NB618-06-04 Shaft housing 1
4 5x5x30L Pin 3
5 NB618-06-002A Gear 1
6 NB618-06-003B Gear 1
T 618-06-015 Spring 1
8 KSP250 Handwheel 1
9 13x34x3 Washer 1
10 M12 Nut 1
11 NB618-06-006A ?I:irone V one flat type) 1
12 FR90-M10 Handle 1

26




27

4. LONGITUDINAL TRANSMISSION
ASSEMBLY



LONGITUDINAL TRANSMISSION ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 NB618-06-015 Gear fixing seat 1
2 NB618-06-013 Gear 1
3 NB618-06-014 Fixing shaft 1
4 S10 Ring 1
5 NB618-06-016 Gear fixing case 1
6 10. 5x22x1 Washer 2
7 M10x1. 5Px14Wx8H Nut 2
8  |M5x0.8Px20L Inner hexagonal screw | 4
9 6. 5x13x1 Washer 4

10 564XL-25MM Timing belt 1

28




(QSV~VT SAI¥IS OI'TNVIAAH)
ATANISSY  LNIRLSALAY O4OIN qHIASSOYD "G

29



CROSSFEED MICRO ADJUSTMENT ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-08-005 Cross adjustment rail 1

2 618-08-004 Cross adjustment ring 2

_ne_ Cross adjustment rail
3 618-08-002 fixing seat 2
4 618-05-014 Fixing knob 2 6050-32-M6-30
_ Inner hexagonal
9 M6-10L headless screw 2
6 M6x1. OPx35L Inner hexagonal screw 2

30




31

6. BASE ASSEMBLY




BASE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-013 Base 1
2 618-01-045 Fixing Plate 1
3 618-01-030 Fixing Seat 1
¢ [moon Ry !
5] 618-01-014 Leveling Bolt 3
6 618-01-015 Leveling Block 3
7 618-01-043 Side Cover 9
8 618-01-049 Lifting Bolt 9
9 618503100 Electrical Cabinet 1
10 M6x1. 0Px35L Inner Hexagonal Screw 2
11 618504600 Control Panel 1
12 |M4x0. 7Px6L Gross Round flead 4

32




33

6. BASE ASSEMBLY
(HYDRAULIC SERIES 1A~ASD)



BASE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-013 Base 1
5} 618-01-014 Leveling Bolt 3
6 618-01-015 Leveling Block 3
7 618-01-043 Side Cover 2
8 618-01-049 Lifting Bolt 2
9 618503100 Electrical Cabinet 1
11 618504600 Control Panel 1
12 |MAx0. TPx6L S Round flead 4
13| ostgso010r Cros oo abptart]
14 5x10x1 Washer 2
15 M4x0. 7TPx6L Inner hexagonal screw 2
16 AH-8104 Directional switch 2
17 M4x0. 7Px12L Inner hexagonal screw 2
18 M4x0. TPx25L Inner hexagonal screw 9
19 AM-1307 Limit switch 1
20 M4x0. 7TPx20L Inner hexagonal screw 2

34




35

7. TABLE ASSEMBLY



TABLE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-003A Table 1
2 618-01-001 Splash Guard 1
3 NB618-06-019 Table wing 2
4 618302600 Fixing nut 4
5 [o-or-tm et woet |
6 618-01-052 Adjusting knob A
7 618-06-018 Spring 2
8 618-01-019 Fixing shaft 2
9 M8x1. 25Px12Wx6H Nut 2

10 6 Ring 2
0 [ors-or-oa et ol

12 M6x1. 0Px12L Cross head screw 4

13 06183009V0 Timing belt seat 1

14 M6x1. 0Px25L Inner hexagonal screw 2

15 NB618-06-010 Timing belt fixing board 1

16 M4x0. 7Px8L Flat head screw 4

17 M8x1. 25Px35L Inner hexagonal screw 4

18 10x20x2L Washer 4

19 MPG-01-032 Coolant guiding block 1

20 M4x0. 7Px6L Cross round head screw 2

21 NB618-06-018 Rubber plate 2

22 NB618-06-017 Fixing bar 2

23 M6x1. 0Px8L Cross round head screw 6

24 |618-01-002A Loolent grard e 1

25  |618-01-002B o e goaraine 1

26 |618-01-002C poolant guarding 1

board C (Front)

36




(ASV~VT SIIYIS OITNVIAAH)
ATANASSY dTaVL "L

37



TABLE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-01-003A Table 1
2 618-01-001 Splash Guard 1

3A 0618302100 Table wing (L) 1

3B 0618302200 Table wing (R) 1

12 M6x1. 0Px12L Cross head screw 8

14 M6x1. 0Px25L Inner hexagonal screw 5]

17 M8x1. 25Px35L Inner hexagonal screw 4

18 10x20x2 Washer 4

19 MPG-01-032 Coolant guiding block 1

20 M4x0. TPx6L Cross round head screw 2

21 NB618-06-018 Rubber plate 2

22 NB618-06-017 Fixing bar 2

23 M6x1. OPx8L Cross round head screw 6

24 [618-01-002A hoolent gearding 1

25  |618-01-002B e Gearane 1

26 |618-01-002C oo et Buarcite 1

27 06183035M0 Cylinder rack 2

28 |M8xl. 25Px20L hemorn Ao 4

29 618-01-033 Gear bar 1

30 |618-01-035A aajustor cover (bdraulic) | |

31 618-01-034 Sensor block (L) 2

32 618-01-034A Sensor block (R) 2

33 618-01-011 Fixing knob 2

34 M8-10L Inner hexagonal 9

headless screw

38




®)
=)
: /) ®
7777777777777
(=
«
) N\

8. COLUMN ASSEMBLY

SPINDLE ASSEMBLY /; L

39



COLUMN ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-02-013 Column 1
2 618-02-012A Vertical rail (L) 1
3 618-02-012B Vertical rail (R) 1
4 M10x1. 5Px30L Inner hexagonal screw 10
5 Spindle assembly Iset
6 618-02-015 Motor fixing board 1
7 Motor 1
8 618-04-011 Coupling 1
o | e |
10 8x8x40 Pin 1
11 618-04-012 Rubber coupling 1
12 M12x1. T5Px45L Inner hexagonal screw 8
5 |uz mer |
14 M10x1. 5Px50L Inner hexagonal screw 4
15 618-02-004 Dust proof sheet 1
16 618-02-005 Dust proof sheet 1
17 618-02-006 Dust proof sheet 1
18 618-02-007 Dust proof sheet 1
19 618-02-008 Dust proof sheet 1
20 618-02-003C Front cover plate 1
T mer | g
22 618-02-014 Plug 10

23 618-02-023 Lubrication oil gauge 1

24 @29 éllﬂa)ls';cation oil gauge 1
29 M4x0. 7TPx45L Inner hexagonal screw 2
26 618-02-016 Rear cover plate 1

27 M5x0. 8Px12L Cross round head screw 6

40




COLUMN ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
28 M5x0. 8Px10L Inner hexagonal screw 8
Vertical adjustment
29 |3060211900 switch fixing board 1 [3A-ASD
30 AM-1307 Limit switch 1 3A~ASD
31 M4x0. 7Px20L Inner hexagonal screw 2 3A~ASD

41




A'TANASSY A'IANICS 6

@’

42



SPINDLE ASSEMBLY

NO. | DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 CB1224-120 Spindle 1
2 618-04-011 Motor coupling 1
3 8xTx25 Pin 1
s e e bl | g
o) 618-02-009 Spindle housing 1
6 618-02-010A Spindle fixing ring A 2
7 618-02-010B Spindle fixing ring B 2
8 M10x1. 5Px60L Inner hexagonal screw 2
5 |wan e
0 |w mer bosgmal |
11 Wheel flange 1

12 Balancing block 3

13 26 Steel ball 3

14 hesdiess sorex 3

15 Grinding wheel 1

16 Flange spacer 1

17 Flange fixing ring 1

18 Tightening nut 1

19 618-02-001 Wheel guard 1

20 618-02-001B Wheel guard top cover 1

21 M5x0. 8Px10L Inner hexagonal screw 4

43




44

10. VERTICAL SCREW
ASSEMBLY



VERTICAL SCREW ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
Vertical screw
1 618-03-010 nut seat 1
2 618-03-011 Vertical screw 1
3 51108(40x42x60x13) Bearing 1
4 6011ZZ(55x90x18) Bearing 1
5) 1900. 03. 14 Vertical gear 1
6 618-03-020 Spacer 1
T TxTx22 Pin 1
_ Inner hexagonal
8 M6-10L headless screw 2
9 AV08 Serrate washer 1
10 AN08(M40x1. 5P) Nut 1
Vertical screw
11 618-03-013 top seat 1
Vertical transmission
12 618-03-008 chaft 1
13 6204ZZ(20x47x14) Bearing 2
14 618-03-009 Vertical gear 1
15 S25 snap ring 1
16 618-03-020 Spacer 2
17 618501500 Spring 1
Vertical transmission
18 618-03-007 shaft seat 1
19 1205ZZ(25x52x15) Bearing 1
20 R52 Fixing ring 1
21 AW04 Serrate washer 1
22 AN04(M20x1. OP) Nut 1
Vertical indication
23 618-03-005 ring 1
_na_ Vertical graduation
24 618-03-004 ring 1
25 618-03-018 Indication ring sleere 1
26 5x5x45 Pin 1
27 618-03-016 Spacer 1

45




VERTICAL SCREW ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
28 KRA200 Handwheel 1
29 13x24x2.5 Washer 1
30 M12 Nut 1
31 ?6x30L Iron bar 1
32 618-05-014 Fixing knob 1
33 FR90-M10 Handle 1

46




ATANISSY LINO0S
ONIXId MHIOS qHIASSOdD "TT1

O

rﬂﬁru/

A7



CROSSFEED SCREW FIXING SOCKET ASSEMBIY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 618-05-011A g;g:z{eed screw fixing 1
2 618-05-008 Crossfeed screw 1
3 [618-05-009 e T 1
4 5x5x20 Pin 1
5) 618-05-015 Brush fixing pin 1
6 618-05-019 Ring 1
7 51104(20x21x35x10) Bearing 1
8 618-05-007 (r:irg:sfeed indication )
9 5204ZZ(20x47x20. 6) Bearing 1
10 |618-05-014 e e cation 1
11 618-05-004 l(fli'g:sfeed graduation 1
12 AW04 Serrate washer 1
13 AN04(M20x1. OP) Nut 1
14 5x30L Pin 1
15 618-05-014 Fixing knob 1
16 618-05-003 Handwheel 1
17 12x20x3 Washer 1
18 M12 Nut 1
19 FGI0-M10 Handle 1

48




N

@ _ y
%A\
A\
® ~
©
@\ o

S >
&) s
®

96999@%??6666 90e\ \ B @ 808 ®6

D——)—Q =g —=o=—0 m ) S W @ 0.3)

® © @ © ® & ®

[
=
=
=
= 3
< /@
O =
N S
E= v
=
B <
=37,
E‘j<
O S
=
o
yo—{

(VERTICAL RAPID CONTROL MOTOR)

49



MICRO VERTICAL FEED CASE ASSEMBLY (VERTICAL RAPID CONTROL MOTOR)

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 CB618-D07 Micro Vertical feed Case 1
2 6007ZZ(35x62x14) Bearing 2
3 |CB618-CO4 oo vertical 1
4 |CBB18-DO2 o e ! 1
5 6000ZZ(10x26x8) Bearing 2
6 CB618-C06 Ring 1
7 P@6 ODxP3x@0. 6x18L Spring 1
8 o6 Steel ball 2
9 M4x0. 7Px12L Inner hexagonal screw 1
10 CB618-C05 Ring 1
11 FR90-M10 Handle 1
12 M4x0. 7Px30L Screw 8
13 M4x0. TPxTWx3. 2H Nut 1
14 |N6-20L headicss seren 1
15 CB618-C13 Micro crossfeed handle 1
16 |cBo1s-co3 fioe il foed |
17 |cBeis-cor b ted |
18 |ue-0L s heagna 1
19 AWO7 Serrate washer 1
20 ANO7(M35x1. 5P) Nut 1
21 | CB618-DO8 cace cover board. 1
22 M5x0. 8Px12L Cross round head screw 4

23 CB618-D14 Vertical feed gear shaft 1

24 CB618-D02 Micro vertical feed gear 1
25 SC-20 Spacer ring 4
26 |CB618-DIO fixing ring 1

27 5x5x20 Pin 1

50




MICRO VERTICAL FEED CASE ASSEMBLY (VERTICAL RAPID CONTROL MOTOR)

NO. | DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
28 |KRA200 Handwheel 1
29 13x24x2. 5 Washer 1
30 M12 Nut 1
31  |CB618-D19-ASD Yertical feed motor 1
32 |CB618-D18-C2 Yortical feed motor 1
33 3x3x10 Pin 1
34  |CB618-DI2 Yortyoal feed handwbeel
35  |CB618-DI6 ALl 1
36 | 6205ZZ(25x52x15) Bearing 2
37 AW05 Serrate washer 1
38 | ANO5(M25x1.5P) Nut 1
39 |CB618-DI7 Al 1
40 6204ZZ(20x47x14) Bearing 1
41 R4T Fixing ring 1
42 |618-03-005 o eg 1
43 |618-03-004 e o 1
44 618-03-018 Indication ring sleeve 1
45  |618-03-010 caivd 1
46 618-03-011 Vertical leadscrew 1
AT |51108(40x42x60x13) Bearing 1
48  |60112Z(55x90x18) Bearing 1
49 618-03-014 Gear 1
50 618-03-020 Spacer 1
51 TxTx22 Pin 1
2 |ue-1oL s e !
53 Av08 Serrate washer 1
h4 ANO8(M40x1. 5P) Nut 1

51




MICRO VERTICAL FEED CASE ASSEMBLY (VERTICAL RAPID CONTROL MOTOR)

NO. | DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
o) 618-03-013 Vertical leadscrew nut 1
b6 6204ZZ(20x47x14) Bearing 2
57 |618-03-009 Gear |
58 |1/ Jertical rapi 1
29 M6x1. 0Px20L Inner hexagonal screw 4
60 4x4x12 Pin 1

52




®)
EEEEEE @ O @6 OO0 ®

¢ |
)

D))ot

& ® 0 e 6

éu’?‘ s

@
f((/((/m

53

13. MICRO CROSSFEED

CASE ASSEMBLY

5



MICRO CROSSFEED CASE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
1 CB618-C07 Micro Crossfeed Case 1
2 6007ZZ(35x62x14) Bearing 2
3 CB618-C04 Shaft 1
4 CB618-D02 Micro crossfeed gear 1
5 6000ZZ(10x26x8) Bearing 2
6 CB618-C06 Ring 1
7 @6 0DxP3x0. 6x18L Spring 1
8 76 Steel ball 1
9 M4x0. 7TPx12L Inner hexagonal screw 8
10 CB618-C05 Ring 1
11 |us-1s0 e e 1
12 M4x0. 7Px30L Screw 1
13 M4x0. 7TPxTWx3. 2H Nut 1
14 |us-20 mer boraga] 1
15 CB618-C13 Micro crossfeed handle 1
16  |CB618-C03 e 1
17 |CB618-COI e 1
18 |ue-1oL e boraga] 1
19 AWQ7 Serrate washer 1

20 ANOT7(M35x1. 5P) Nut 1
21 | CB618-C08 Mioro crossteed 1

22 M5x0. 8Px12L Cross round head screw 4

23 | CBBI8-CI2 hasto crosstecd 1

24 618-05-019 Ring 1

25 51104(20x21x35x10) Bearing 1

26

27 6204ZZ(20x47x14) Bearing 1

54




MICRO CROSSFEED CASE ASSEMBLY

NO. DRAWING NO. /SPEC. | DESCRIPTION | Q/TY NOTE
28 AW04 Serrate washer 1
29 | ANO4(M20x1. OP) Nut 1
30 CB618-Cl11 Spacer ring 1
31 CB618-C02 Micro crossfeed gear 1
32 SC-17 Ring 1
33 CB618-C10 Crossfeed fixing ring 1
34 618-05-007 Eli’lc;:sfeed indication )
35 5303ZZ(17x47x22. 2) Bearing 1
36 618-05-004 (rlri'gzsfeed graduation 1
37 5x5x35 Pin 1
38 |KRA200 Handwheel 1
39 618-05-014 Indication ring sleeve 1
40 M6x1. 0Px12L Inner hexagonal screw 2
41 13x24x2. 5 Washer 1
42 M12 Nut 1
43 FG90-M10 Handle 1

55




